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3DH5 Number of Hopping Channels 

2402 ~ 2421MHz 2422 ~ 2441MHz 

  

2442 ~ 2461MHz 2462 ~ 2480MHz 
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7.6. Time of Occupancy Measurement 

7.6.1.Test Limit 

The maximum permissible time of occupancy is 400ms within a period of 400ms multiplied by the 

number of hopping channels employed. 

7.6.2.Test Procedure Used 

ANSI C63.10-2013 - Section 7.8.4 

7.6.3.Test Settitng 

1. Span = zero span, centered on a hopping channel. 

2. RBW shall be ≤ channel spacing and where possible RBW should be set >> 1 / T, where T is the 

expected dwell time per channel. 

3. VBW ≥ RBW 

4. Sweep time = as necessary to capture the entire dwell time per hopping channel 

5. Detector = Peak 

6. Trace mode = max hold 

7. Use the marker-delta function to determine the transmit time per hop. If this value varies with 

different modes of operation (data rate, modulation format, number of hopping channels, etc.), 

then repeat this test for each variation in transmit time. An oscilloscope may be used instead of a 

spectrum analyzer. The EUT shall show compliance with the appropriate regulatory limit for the 

number of hopping channels. A plot of the data shall be included in the test report. 
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7.6.4.Test Setup 
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7.6.5.Test Result 

Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Snake Ni Relative Humidity 56% 

Test Site TR3 Test Date 2018/09/25 

 

Test Mode Channel 

No. 

Frequency 

(MHz) 

Hops Over 

Occupancy 

Time(Hops) 

Packet 

Transfer Time 

(ms) 

Time of 

Occupancy 

(ms) 

Limit 

(ms) 

Result 

3DH1 39 2441 320 0.385 123.20 ≤ 400 Pass 

3DH3 39 2441 160 1.640 262.40 ≤ 400 Pass 

3DH5 39 2441 107 2.880 308.16 ≤ 400 Pass 

 

Packet Transfer Time 

3DH1 - Channel 39 (2441MHz) 3DH3 - Channel 39 (2441MHz) 

  

3DH5 - Channel 39 (2441MHz)  
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Note 1: According the Bluetooth Standard Specification, the nominal hop rate is 1600 hops/s. All 

Bluetooth unit participating in the piconet are time and hop synchronized to the channel. 

Hops Over Occupancy Time in 31.6s for 3DH1 = 1600 / 2 / 79 * 31.6 = 320. 

Hops Over Occupancy Time in 31.6s for 3DH3 = 1600 / 4 / 79 * 31.6 = 160. 

Hops Over Occupancy Time in 31.6s for 3DH5 = 1600 / 6 / 79 * 31.6 = 107. 

Note 2: Time of Occupancy = Packet Transfer Time * Hops Over Occupancy Time in 31.6s. 
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7.7. Band-edge Compliance Measurement 

7.7.1.Test Limit 

The maximum permissible emission level is 20dBc. Any emissions were lying outside of the 

emission bandwidth and in authorized band edges to a field strength limit specified in Section 15.209 

of the Title 47 CFR. 

7.7.2.Test Procedure Used 

ANSI C63.10-2013 - Section 6.10.4 

7.7.3.Test Setting 

1. Span = wide enough to capture the peak level of the emission operating on the channel closest 

to the band edge, as well as any modulation products which fall outside of the authorized band of 

operation. 

2. RBW = 100kHz 

3. VBW = 300kHz 

4. Detector = peak 

5. Sweep time = auto couple 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 

8. Allow the trace to stabilize. Set the marker on the emission at the band edge, or on the highest 

modulation product outside of the band, if this level is greater than that at the band edge. Enable 

the marker-delta function, than use the marker-to-peak function to move the marker to the peak 

of the in-band emission. 
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7.7.4.Test Setup 

 



Report No.: 1808RSU004-U2 

 

FCC ID: TE7AX6000                                                         Page Number: 47 of 103 

 

7.7.5.Test Result 

Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Snake Ni Relative Humidity 56% 

Test Site TR3 Test Date 2018/10/11 

 

Test Mode Channel No. Frequency 

(MHz) 

Limit Result 

DH5 00 2402 20dBc Pass 

DH5 78 2480 20dBc Pass 

2DH5 00 2402 20dBc Pass 

2DH5 78 2480 20dBc Pass 

3DH5 00 2402 20dBc Pass 

3DH5 78 2480 20dBc Pass 
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Band-edge Compliance 

DH5 - Channel 00 (2402MHz) DH5 - Channel 78 (2480MHz) 

  

2DH5 - Channel 00 (2402MHz) 2DH5 - Channel 78 (2480MHz) 

  

3DH5 - Channel 00 (2402MHz) 3DH5 - Channel 78 (2480MHz) 
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Operation Frequency Range of 20dB Bandwidth within Hopping Mode 

DH5 - Channel 00 (2402MHz) DH5 - Channel 78 (2480MHz) 

  

2DH5 - Channel 00 (2402MHz) 2DH5 - Channel 78 (2480MHz) 

  

3DH5 - Channel 00 (2402MHz) 3DH5 - Channel 78 (2480MHz) 
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7.8. Conducted Spurious Emissions Measurement 

7.8.1.Test Limit 

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally 

modulated intentional radiator is operating, the radio frequency power that is produced by the 

intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that 

contains the highest level of the desired power, based on either an RF conducted or a radiated 

measurement, provided the transmitter demonstrates compliance with the peak conducted or a 

radiated measurement, provided the transmitter demonstrates compliance with the peak conducted 

power limits. If the transmitter complies with the conducted power limits based on the use of RMS 

averaging over a time interval, the attenuation required under this paragraph shall be 30 dB instead 

of 20 dB. 

7.8.2.Test Procedure Used 

ANSI C63.10-2013 - Section 7.8.8 

7.8.3.Test Setting 

1. Span = wide enough to capture the peak level of the in-band emission and all spurious emissions 

(e.g., harmonics) from the lowest frequency generated in the EUT up through the 10th harmonic. 

Typically, several plots are required to cover this entire span. 

2. RBW = 100 KHz 

3. VBW ≥ RBW 

4. Detector = peak 

5. Sweep time = auto couple 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 

8. Set the marker on the peak of any spurious emission recorded. The level displayed must comply 

with the limit specified in this section. 
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7.8.4.Test Setup 
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7.8.5.Test Result 

Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Snake Ni Relative Humidity 56% 

Test Site TR3 Test Date 2018/09/25 

 

Test Mode Channel No. Frequency 

(MHz) 

Limit 

(MHz) 

Result 

DH5 00 2402 20dBc Pass 

DH5 39 2441 20dBc Pass 

DH5 78 2480 20dBc Pass 

2DH5 00 2402 20dBc Pass 

2DH5 39 2441 20dBc Pass 

2DH5 78 2480 20dBc Pass 

3DH5 00 2402 20dBc Pass 

3DH5 39 2441 20dBc Pass 

3DH5 78 2480 20dBc Pass 
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DH5 Conducted Spurious Emissions 

Channel 00 (2402MHz) Channel 39 (2441MHz) 

  

Channel 78 (2480MHz)  
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2DH5 Conducted Spurious Emissions 

Channel 00 (2402MHz) Channel 39 (2441MHz) 

  

Channel 78 (2480MHz)  
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3DH5 Conducted Spurious Emissions 

Channel 00 (2402MHz) Channel 39 (2441MHz) 

  

Channel 78 (2480MHz)  
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7.9. Radiated Spurious Emission Measurement 

7.9.1.Test Limit 

All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 47 

CFR must not exceed the limits shown in Table per Section 15.209. 

FCC Part 15 Subpart C Paragraph 15.209 

Frequency 
[MHz] 

Field Strength 
[uV/m] 

Measured Distance 
[Meters] 

0.009 - 0.490 2400/F (kHz) 300 

0.490 - 1.705 24000/F (kHz) 30 

1.705 - 30 30 30 

30 - 88 100 3 

88 - 216 150 3 

216 - 960 200 3 

Above 960 500 3 

7.9.2.Test Procedure Used 

ANSI C63.10 Section 6.3 (General Requirements) 

ANSI C63.10 Section 6.4 (Standard test method below 30MHz) 

ANSI C63.10 Section 6.5 (Standard test method above 30MHz to 1GHz) 

ANSI C63.10 Section 6.6 (Standard test method above 1GHz) 

7.9.3.Test Setting 

Table 1 - RBW as a function of frequency 

Frequency RBW 

9 ~ 150 kHz 200 ~ 300 Hz 

0.15 ~ 30 MHz 9 ~ 10 kHz 

30 ~ 1000 MHz 100 ~ 120 kHz 

> 1000 MHz 1 MHz 
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Quasi-Peak Measurements below 1GHz 

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest 

2. Span was set greater than 1MHz 

3. RBW = as specified in Table 1 

4. Detector = CISPR quasi-peak 

5. Sweep time = auto couple 

6. Trace was allowed to stabilize 

Peak Measurements above 1GHz 

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest 

2. RBW = 1MHz 

3. VBW = 3MHz 

4. Detector = peak 

5. Sweep time = auto couple 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 

Average Measurements above 1GHz (Method VB) 

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest 

2. RBW = 1MHz 

3. VBW; If the EUT is configured to transmit with duty cycle ≥ 98%, set VBW = 10 Hz.  

If the EUT duty cycle is < 98%, set VBW ≥ 1/T. T is the minimum transmission duration. 

4. Detector = Peak 

5. Sweep time = auto 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 
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7.9.4.Test Setup 

9kHz ~ 30MHz Test Setup: 

 

30MHz ~ 1GHz Test Setup: 

 
1GHz ~ 18GHz Test Setup: 
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18GHz ~25GHz Test Setup: 
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7.9.5.Test Result 

Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  DH5 Test Channel: 00 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 4179.0 36.7 3.6 40.3 74.0 -33.7 Peak Horizontal 

* 5012.0 36.6 5.8 42.4 74.0 -31.6 Peak Horizontal 

* 6202.0 34.9 8.6 43.5 85.0 -41.5 Peak Horizontal 

 7961.5 33.1 14.8 47.9 85.0 -37.1 Peak Horizontal 

 4102.5 36.6 3.1 39.7 74.0 -34.3 Peak Vertical 

 5003.5 35.1 5.8 40.9 74.0 -33.1 Peak Vertical 

* 6193.5 35.6 8.6 44.2 85.0 -40.8 Peak Vertical 

* 7868.0 33.2 14.6 47.8 85.0 -37.2 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (105.0dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  DH5 Test Channel: 39 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 3966.5 37.9 2.5 40.4 74.0 -33.6 Peak Horizontal 

* 4842.0 34.9 5.6 40.5 74.0 -33.5 Peak Horizontal 

* 6618.5 34.6 10.7 45.3 85.8 -40.5 Peak Horizontal 

 7851.0 33.0 14.5 47.5 85.8 -38.3 Peak Horizontal 

 3966.5 37.9 2.5 40.4 74.0 -33.6 Peak Vertical 

 5114.0 35.9 6.1 42.0 74.0 -32.0 Peak Vertical 

* 6618.5 34.6 10.7 45.3 85.8 -40.5 Peak Vertical 

* 7970.0 32.9 14.8 47.7 85.8 -38.1 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (105.8dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  DH5 Test Channel: 78 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 3958.0 37.8 2.5 40.3 74.0 -33.7 Peak Horizontal 

* 5020.5 35.6 5.9 41.5 74.0 -32.5 Peak Horizontal 

* 5666.5 35.6 7.0 42.6 84.8 -42.2 Peak Horizontal 

 7851.0 32.8 14.5 47.3 84.8 -37.5 Peak Horizontal 

 3966.5 37.2 2.5 39.7 74.0 -34.3 Peak Vertical 

 4604.0 35.9 4.9 40.8 74.0 -33.2 Peak Vertical 

* 6193.5 34.8 8.6 43.4 84.8 -41.4 Peak Vertical 

* 7859.5 33.0 14.5 47.5 84.8 -37.3 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (104.8dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  2DH5 Test Channel: 00 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 4153.5 36.2 3.5 39.7 74.0 -34.3 Peak Horizontal 

* 4646.5 36.5 5.1 41.6 74.0 -32.4 Peak Horizontal 

* 6465.5 33.8 10.0 43.8 84.7 -40.9 Peak Horizontal 

 7885.0 32.8 14.6 47.4 84.7 -37.3 Peak Horizontal 

 4187.5 36.5 3.6 40.1 74.0 -33.9 Peak Vertical 

 5088.5 35.0 6.2 41.2 74.0 -32.8 Peak Vertical 

* 6193.5 36.3 8.6 44.9 84.7 -39.8 Peak Vertical 

* 7902.0 32.6 14.6 47.2 84.7 -37.5 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (104.7dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 

 



Report No.: 1808RSU004-U2 

 

FCC ID: TE7AX6000                                                         Page Number: 64 of 103 

 

 

Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  2DH5 Test Channel: 39 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 3949.5 37.2 2.4 39.6 74.0 -34.4 Peak Horizontal 

* 5088.5 36.2 6.2 42.4 74.0 -31.6 Peak Horizontal 

* 6414.5 34.1 9.6 43.7 84.9 -41.2 Peak Horizontal 

 7876.5 32.8 14.6 47.4 84.9 -37.5 Peak Horizontal 

 4000.5 37.6 2.6 40.2 74.0 -33.8 Peak Vertical 

 4910.0 35.8 5.6 41.4 74.0 -32.6 Peak Vertical 

* 6457.0 34.3 10.0 44.3 84.9 -40.6 Peak Vertical 

* 7842.5 32.8 14.5 47.3 84.9 -37.6 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (104.9dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  2DH5 Test Channel: 78 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 3949.5 37.3 2.4 39.7 74.0 -34.3 Peak Horizontal 

* 4680.5 35.6 5.4 41.0 74.0 -33.0 Peak Horizontal 

* 6712.0 34.0 10.7 44.7 83.8 -39.1 Peak Horizontal 

 7876.5 33.0 14.6 47.6 83.8 -36.2 Peak Horizontal 

 3966.5 37.0 2.5 39.5 74.0 -34.5 Peak Vertical 

 5088.5 36.1 6.2 42.3 74.0 -31.7 Peak Vertical 

* 6729.0 34.1 10.7 44.8 83.8 -39.0 Peak Vertical 

* 7987.0 32.3 14.8 47.1 83.8 -36.7 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (103.8dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  3DH5 Test Channel: 00 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 4179.0 36.6 3.6 40.2 74.0 -33.8 Peak Horizontal 

* 4672.0 36.0 5.4 41.4 74.0 -32.6 Peak Horizontal 

* 6270.0 34.7 9.0 43.7 85.1 -41.4 Peak Horizontal 

 7851.0 33.5 14.5 48.0 85.1 -37.1 Peak Horizontal 

 4170.5 36.0 3.6 39.6 74.0 -34.4 Peak Vertical 

 4893.0 35.1 5.5 40.6 74.0 -33.4 Peak Vertical 

* 5615.5 36.1 6.7 42.8 85.1 -42.3 Peak Vertical 

* 7961.5 32.3 14.8 47.1 85.1 -38.0 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (105.1dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  3DH5 Test Channel: 39 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 3949.5 37.5 2.4 39.9 74.0 -34.1 Peak Horizontal 

* 5063.0 35.4 6.0 41.4 74.0 -32.6 Peak Horizontal 

* 6703.5 34.4 10.7 45.1 85.8 -40.7 Peak Horizontal 

 7910.5 31.1 14.6 45.7 85.8 -40.1 Peak Horizontal 

 3975.0 37.5 2.6 40.1 74.0 -33.9 Peak Vertical 

 4672.0 36.2 5.4 41.6 74.0 -32.4 Peak Vertical 

* 5615.5 35.6 6.7 42.3 85.8 -43.5 Peak Vertical 

* 7868.0 33.0 14.6 47.6 85.8 -38.2 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (105.8dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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Product AX6000 MU-MIMO Wi-Fi Router Temperature 25°C 

Test Engineer Dandy Li Relative Humidity 56% 

Test Site AC2 Test Date 2018/09/18 

Test Mode:  3DH5 Test Channel: 78 

Remark: 1. Average measurement was not performed if peak level lower than average 

limit.  

2. Other frequency was 20dB below limit line within 1-18GHz, there is not show 

in the report. 

 

Mark Frequency 

(MHz) 

Reading 

Level 

(dBμV) 

Factor 

(dB) 

Measure 

Level 

(dBμV/m) 

Limit 

(dBμV/m) 

Margin 

(dB) 

Detector Polarization 

 4170.5 36.0 3.6 39.6 74.0 -34.4 Peak Horizontal 

* 5114.0 36.7 6.1 42.8 74.0 -31.2 Peak Horizontal 

* 6440.0 33.8 9.9 43.7 84.2 -40.5 Peak Horizontal 

 7987.0 30.5 14.8 45.3 84.2 -38.9 Peak Horizontal 

 3966.5 37.5 2.5 40.0 74.0 -34.0 Peak Vertical 

 5097.0 36.8 6.2 43.0 74.0 -31.0 Peak Vertical 

* 6491.0 33.8 10.2 44.0 84.2 -40.2 Peak Vertical 

* 7834.0 33.5 14.5 48.0 84.2 -36.2 Peak Vertical 

Note 1: “*” is not in restricted band, its limit is 20dBc of the fundamental emission level (104.2dBμV/m) 

or 15.209 which is higher. 

Note 2: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) - Pre_Amplifier Gain (dB) 
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The Worst Case of Radiated Emission below 1GHz: 

Site: AC2 Time: 2018/09/27 - 15:01 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: VULB 9168 _20-2000MHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: There is the worst case within frequency range 30MHz~1GHz. 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   91.595 19.612 9.177 -23.888 43.500 10.435 QP 

2   120.695 14.824 1.549 -28.676 43.500 13.275 QP 

3   161.920 22.386 7.256 -21.114 43.500 15.130 QP 

4   202.660 22.898 11.648 -20.602 43.500 11.249 QP 

5   300.630 22.691 8.276 -23.309 46.000 14.414 QP 

6  * 427.700 26.417 9.068 -19.583 46.000 17.349 QP 

Note 1: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 

Note 2: The test trace is same as the ambient noise and the amplitude of the emissions are attenuated more 

than 20dB below the permissible (the test frequency range: 9kHz ~ 30MHz, 18GHz ~ 25GHz), therefore no 

data appear in the report. 
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Site: AC2 Time: 2018/09/27 - 15:03 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: VULB 9168 _20-2000MHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: There is the worst case within frequency range 30MHz~1GHz.  

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   36.305 22.244 8.119 -17.756 40.000 14.125 QP 

2   68.315 14.812 2.910 -25.188 40.000 11.903 QP 

3  * 131.850 27.541 13.568 -15.959 43.500 13.973 QP 

4   142.520 24.882 10.116 -18.618 43.500 14.766 QP 

5   228.850 22.349 9.812 -23.651 46.000 12.537 QP 

6   301.600 21.183 6.743 -24.817 46.000 14.440 QP 

Note 1: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 

Note 2: The test trace is same as the ambient noise and the amplitude of the emissions are attenuated more 

than 20dB below the permissible (the test frequency range: 9kHz ~ 30MHz, 18GHz ~ 25GHz), therefore no 

data appear in the report. 
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7.10. Radiated Restricted Band Edge Measurement 

For 15.205 requirement: 

Radiated emissions which fall in the restricted bands, as defined in Section 15.205(a) of FCC part 15, 

must also comply with the radiated emission limits specified in Section 15.209(a). 

Frequency 

(MHz) 

Frequency 

(MHz) 

Frequency 

(MHz) 

Frequency 

(GHz) 

0.090 - 0.110 16.42 - 16.423 399.9 - 410 4.5 - 5.15 

1 0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35 - 5.46 

2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25 - 7.75 

4.125 - 4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5 

4.17725 - 4.17775 37.5 - 38.25 1435 - 1626.5 9.0 - 9.2 

4.20725 - 4.20775 73 - 74.6 1645.5 - 1646.5 9.3 - 9.5 

6.215 - 6.218 74.8 - 75.2 1660 - 1710 10.6 - 12.7 

6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25 - 13.4 

6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5 

8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35 - 16.2 

8.362 - 8.366 156.52475 - 156.525 2483.5 - 2500 17.7 - 21.4 

8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01 - 23.12 

8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6 - 24.0 

12.29 - 12.293 167.72 - 173.2 3332 - 3339 31.2 - 31.8 

12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5 

12.57675 - 12.57725 322 - 335.4 3600 - 4400 (2) 

13.36 - 13.41 -- -- -- 
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All out of band emissions appearing in a restricted band as specified in Section 15.205 of the Title 

47CFR must not exceed the limits shown in Table per Section 15.209. 

FCC Part 15 Subpart C Paragraph 15.209 

Frequency 

[MHz] 

Field Strength 

[uV/m] 

Measured Distance 

[Meters] 

0.009 - 0.490 2400/F (kHz) 300 

0.490 - 1.705 24000/F (kHz) 30 

1.705 - 30 30 30 

30 - 88 100 3 

88 - 216 150 3 

216 - 960 200 3 

Above 960 500 3 

7.10.1.Test Procedure Used 

ANSI C63.10 Section 6.3 (General Requirements) 

ANSI C63.10 Section 6.6 (Standard test method above 1GHz) 

7.10.2.Test Setting 

Peak Field Strength Measurements 

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest 

2. RBW = 1MHz 

3. VBW = 3MHz 

4. Detector = peak 

5. Sweep time = auto couple 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 
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Average Measurements above 1GHz (Method VB) 

1. Analyzer center frequency was set to the frequency of the radiated spurious emission of interest 

2. RBW = 1MHz 

3. VBW; If the EUT is configured to transmit with duty cycle ≥ 98%, set VBW = 10 Hz.  

If the EUT duty cycle is < 98%, set VBW ≥ 1/T. T is the minimum transmission duration. 

4. Detector = Peak 

5. Sweep time = auto 

6. Trace mode = max hold 

7. Trace was allowed to stabilize 

7.10.3.Test Setup 
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7.10.4.Test Result 

Site: AC2 Time: 2018/08/14 - 10:20 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2402MHz  

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2381.205 61.396 28.806 -12.604 74.000 32.590 PK 

2   2390.000 59.126 26.551 -14.874 74.000 32.575 PK 

3  * 2402.120 105.007 72.448 N/A N/A 32.558 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 

 



Report No.: 1808RSU004-U2 

 

FCC ID: TE7AX6000                                                         Page Number: 75 of 103 

 

 

Site: AC2 Time: 2018/08/14 - 10:25 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2402MHz  

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 46.908 14.333 -7.092 54.000 32.575 AV 

2  * 2401.932 103.802 71.243 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:26 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2379.090 60.596 28.002 -13.404 74.000 32.594 PK 

2   2390.000 60.264 27.689 -13.736 74.000 32.575 PK 

3  * 2402.120 100.046 67.487 N/A N/A 32.558 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:27 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 46.875 14.300 -7.125 54.000 32.575 AV 

2  * 2401.979 99.472 66.913 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:28 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.112 104.820 72.233 N/A N/A 32.587 PK 

2   2483.500 59.657 27.061 -14.343 74.000 32.596 PK 

3   2487.141 61.734 29.129 -12.266 74.000 32.605 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:55 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.057 104.336 71.749 N/A N/A 32.587 AV 

2   2483.500 47.489 14.893 -6.511 54.000 32.596 AV 

3   3483.500 47.350 12.426 -6.650 54.000 34.923 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:56 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2479.848 102.601 70.014 N/A N/A 32.587 PK 

2   2483.500 60.031 27.435 -13.969 74.000 32.596 PK 

3   2485.414 61.717 29.116 -12.283 74.000 32.601 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:58 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.046 101.681 69.094 N/A N/A 32.587 AV 

2   2483.500 47.450 14.854 -6.550 54.000 32.596 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 10:59 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2388.161 61.396 28.818 -12.604 74.000 32.578 PK 

2   2390.000 59.444 26.869 -14.556 74.000 32.575 PK 

3  * 2401.885 104.686 72.127 N/A N/A 32.559 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:03 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 46.994 14.419 -7.006 54.000 32.575 AV 

2  * 2401.885 100.978 68.419 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:04 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2386.234 62.027 29.446 -11.973 74.000 32.582 PK 

2   2390.000 60.164 27.589 -13.836 74.000 32.575 PK 

3  * 2402.073 99.828 67.269 N/A N/A 32.558 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:06 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 47.040 14.465 -6.960 54.000 32.575 AV 

2  * 2402.026 95.685 63.126 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 

 



Report No.: 1808RSU004-U2 

 

FCC ID: TE7AX6000                                                         Page Number: 86 of 103 

 

 

Site: AC2 Time: 2018/08/14 - 11:06 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.145 103.772 71.185 N/A N/A 32.588 PK 

2   2483.500 60.501 27.905 -13.499 74.000 32.596 PK 

3   2484.369 61.059 28.461 -12.941 74.000 32.598 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:08 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.145 100.034 67.447 N/A N/A 32.588 AV 

2   2483.500 47.659 15.063 -6.341 54.000 32.596 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:09 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.079 101.446 68.859 N/A N/A 32.587 PK 

2   2483.500 60.932 28.336 -13.068 74.000 32.596 PK 

3   2488.186 61.933 29.325 -12.067 74.000 32.607 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:10 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 2DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.079 96.929 64.342 N/A N/A 32.587 AV 

2   2483.500 47.313 14.717 -6.687 54.000 32.596 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:11 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2371.053 61.990 29.384 -12.010 74.000 32.606 PK 

2   2390.000 59.689 27.114 -14.311 74.000 32.575 PK 

3  * 2402.073 105.052 72.493 N/A N/A 32.558 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:14 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 47.083 14.508 -6.917 54.000 32.575 AV 

2  * 2401.932 100.985 68.426 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:14 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2369.220 61.636 29.027 -12.364 74.000 32.609 PK 

2   2390.000 60.136 27.561 -13.864 74.000 32.575 PK 

3  * 2401.885 100.373 67.814 N/A N/A 32.559 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:16 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2402MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1   2390.000 47.169 14.594 -6.831 54.000 32.575 AV 

2  * 2401.838 95.685 63.126 N/A N/A 32.559 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:17 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.046 104.224 71.637 N/A N/A 32.587 PK 

2   2483.500 59.847 27.251 -14.153 74.000 32.596 PK 

3   2489.638 61.958 29.347 -12.042 74.000 32.612 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:18 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Horizontal 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.002 100.133 67.546 N/A N/A 32.587 AV 

2   2483.500 47.560 14.964 -6.440 54.000 32.596 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 

 



Report No.: 1808RSU004-U2 

 

FCC ID: TE7AX6000                                                         Page Number: 96 of 103 

 

 

Site: AC2 Time: 2018/08/14 - 11:18 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.002 101.648 69.061 N/A N/A 32.587 PK 

2   2483.500 60.035 27.439 -13.965 74.000 32.596 PK 

3   2485.700 61.565 28.964 -12.435 74.000 32.602 PK 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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Site: AC2 Time: 2018/08/14 - 11:20 

Limit: FCC_Part15.209_RE(3m) Engineer: David Lv 

Probe: BBHA9120D_1-18GHz Polarity: Vertical 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode: Transmit by 3DH5 at Channel 2480MHz 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV/m) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV/m) 

Factor  

(dB) 

Type 

1  * 2480.046 85.288 52.701 N/A N/A 32.587 AV 

2   2483.500 47.280 14.684 -6.720 54.000 32.596 AV 

Note: Measure Level (dBμV/m) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + Antenna Factor (dB/m) 
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7.11. AC Conducted Emissions Measurement 

7.11.1.Test Limit 

FCC Part 15 Subpart C Paragraph 15.207 Limits 

Frequency 
(MHz) 

QP 
(dBμV) 

Average 
(dBμV) 

0.15 - 0.50 66 - 56 56 - 46 

0.50 - 5.0 56 46 

5.0 - 30 60 50 

Note 1: The lower limit shall apply at the transition frequencies. 

Note 2: The limit decreases linearly with the logarithm of the frequency in the range 0.15MHz to 

0.5MHz. 

7.11.2.Test Setup 
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7.11.3.Test Result 

Site: SR2 Time: 2018/08/15 - 03:11 

Limit: FCC_Part15.207_CE_AC Power_Class B Engineer: Bacon Dong 

Probe: ENV216_101683_Filter On Polarity: Line 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode 1 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV) 

Factor  

(dB) 

Type 

1   0.158 46.258 35.947 -19.311 65.568 10.311 QP 

2   0.158 26.005 15.694 -29.564 55.568 10.311 AV 

3   0.182 49.450 39.401 -14.944 64.394 10.048 QP 

4   0.182 35.886 25.838 -18.508 54.394 10.048 AV 

5   0.430 45.199 35.089 -12.054 57.253 10.110 QP 

6  * 0.430 43.135 33.025 -4.117 47.253 10.110 AV 

7   2.170 43.766 33.900 -12.234 56.000 9.866 QP 

8   2.170 32.963 23.097 -13.037 46.000 9.866 AV 

9   2.242 43.831 33.966 -12.169 56.000 9.864 QP 

10   2.242 35.765 25.900 -10.235 46.000 9.864 AV 

11   7.854 36.553 26.380 -23.447 60.000 10.173 QP 

12   7.854 25.116 14.943 -24.884 50.000 10.173 AV 

Note: Measure Level (dBμV) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + LISN Factor (dB) 
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Site: SR2 Time: 2018/08/15 - 03:12 

Limit: FCC_Part15.207_CE_AC Power_Class B Engineer: Bacon Dong 

Probe: ENV216_101683_Filter On Polarity: Neutral 

EUT: AX6000 MU-MIMO Wi-Fi Router Power: AC 120V/60Hz 

Test Mode 1 

 

No Flag Mark Frequency 

(MHz) 

Measure 

Level 

(dBuV) 

Reading 

Level 

(dBuV) 

Over Limit 

(dB) 

Limit 

(dBuV) 

Factor  

(dB) 

Type 

1   0.174 49.655 39.598 -15.113 64.767 10.057 QP 

2   0.174 33.923 23.866 -20.845 54.767 10.057 AV 

3   0.430 45.358 35.223 -11.895 57.253 10.135 QP 

4  * 0.430 43.418 33.283 -3.835 47.253 10.135 AV 

5   0.466 35.180 25.018 -21.405 56.585 10.162 QP 

6   0.466 27.192 17.031 -19.393 46.585 10.162 AV 

7   2.170 43.122 33.253 -12.878 56.000 9.869 QP 

8   2.170 31.918 22.049 -14.082 46.000 9.869 AV 

9   2.402 41.225 31.361 -14.775 56.000 9.864 QP 

10   2.402 27.726 17.861 -18.274 46.000 9.864 AV 

11   7.858 36.334 26.145 -23.666 60.000 10.189 QP 

12   7.858 23.863 13.674 -26.137 50.000 10.189 AV 

Note: Measure Level (dBμV) = Reading Level (dBμV) + Factor (dB) 

Factor (dB) = Cable Loss (dB) + LISN Factor (dB) 
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8. CONCLUSION 

The data collected relate only the item(s) tested and show that the AX6000 MU-MIMO Wi-Fi Router 

is in compliance with Part 15C of the FCC rules. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

The End 
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Appendix A - Test Setup Photograph 

Refer to “1808RSU004-UT” file. 
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Appendix B - EUT Photograph 

Refer to “1808RSU004-UE” file. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 


